
 

 

 

 

 

 

 

 

MEMBRANE BIOREACTOR FOR NUTRIENT REMOVAL IN MUNICIPAL 

WASTEWATER 

 

 

 

 

by 

 

 

 

 

Melissa Erin Fraser 

 

 

 

Submitted in partial fulfilment of the requirements 

for the degree of Master of Applied Science 

 

 

at 

 

 

Dalhousie University 

Halifax, Nova Scotia 

March 2017 

 

 

 

 

 

 

 

© Copyright by Melissa Erin Fraser, 2017 



 

 ii 

TABLE OF CONTENTS 

List of Tables ..................................................................................................................... iv 

List of Figures ..................................................................................................................... v 

[...]
membrane bioreactor for treating municipal wastewater at different operating conditions. 

Desalination 221, 502-510. 

 

Monclus, H.; Sipma, J.; Ferrero, G.; Rodriguez-Roda, I.; Comas, J. (2010) Biological 

nutrient removal in an MBR treating municipal wastewater with special focus on 

biological phosphorus removal. Bioresource Technology, 101, 3984-3991. 

 

Muirhead, W.M. (2013). What every operator should know about denitrification. WEF 

WE&T magazine, 25 (4), 70-71.  

 

New England Interstate Water Pollution Control Commission. (2005). Sequencing Batch 

Reactor Design and Operational Considerations. New England Interstate Water 

Pollution Contol Commission, Lowell. 

 

NYSERDA. (2008) Pilot testing of a membrane bioreactor treatment plant for reuse 

applications.NYSERDA 6603, Albany NY, Dolphin M., Sharp, R. 

 

Pearce, G. (2011) UF/MF Membrane Water Treatment-Principles and Design. Thailand: 

Water Treatment Academy, TechnoBiz Communication Co. 



 

 73 

 

Pernitsky, D.; Edzwald, J.; (2006) Selection of alum and polyaluminum coagulants: 

principles and applications. Journal of Water Supply : Research and Technology-AQUA, 

55(2), 121-141. 

 

Philips S, Wyffels S, Sprengers R,; (2002). Oxygen-limited autotrophic 

nitrification/denitrification by ammonia oxidisers enables upward motion towards more 

favourable conditions APPLIED MICROBIOLOGY AND BIOTECHNOLOGY 59(4-5) 

pp. 557-566 

 

Pollice, A.; Laera, G.; Saturno, D.; Giordano, C.; (2007) Effects of sludge retention time 

on the performance of a membrane bioreactor treating municipal sewage. Journal of 

Membrane Science, 317, 65-70.  

 

Rittmann, B.E., Mayer, B., Westerhoff, P., Edwards, M., 2011. Capturing the lost 

phosphorous. Chemosphere 84, 846-853. 

 

Rosenberger, S.; Kruger, U.; Witzig, R.; Manz, W.; Szewzyk, U.; Kraume, M.; (2002) 

Performance of a bioreactor with submerged membranes for aerobic treatment of 

municipal waste water. Water Research, 36, 413-420. 

 

Santasmasas, C.; Rovira, M.; Clarens, F.; Valderrama, C.; (2013) Wastewater treatment 

by MBR pilot plant: flat sheet and hollow fibre case studies. Desalination and Water 

Treatment, 51, 2423-2430.  

 

Sarparastzadeh, H.; Saeedi, M.; Naeimpoor, F.; Aminzadeh, B. (2007) Pretreatment of 

Municipal Wastewater by Enhanced Chemical Coagulation. International Journal of 

Environmental Research,1(2), 104-113.  

 

Song, K.G.; Kim, Y.; Ahn, K.; (2008) Effect of coagulant addition on membrane fouling 

and nutrient removal in a submerged membrane bioreactor. Desalination, 221, 467-474 



 

 74 

 

Stumm W and Morgan JJ (1996) Aquatic Chemistry (3rd edn.). John Wiley & Sons, INC, 

New York. 

 

Szabo, A.; Takacs, I.; Murthy, S.; Daigger, G.T.; Licsko, I.; Smith, S.; (2008) 

Significance of Design and Operational Variables in Chemical Phosphorus Removal. 

Water Environment Research, 80, 5, 407-417.  

 

US EPA (2012). 5.2 Dissolved Oxygen and Biochemical Oxygen Demand. Retrieved 

from http://water.epa.gov/type/rsl/monitoring/vms52.cfm 

 

US EPA (2015) Case Studies on Implementing Low-Cost Modifications to Improve 

Nutrient Reduction at Wastewater Treatment Plants. (USEPA Publication EPA-841-R-

15-004). Washington, DC. 

 

Van der Bruggen, B.; Vandecasteele, C.; Van Gestel, T.; Doyen, W.; Leysen, R.; (2003) 

A review of pressure driven membrane processes in wastewater treatment and drinking 

water production. Environmental Progress, 22, 46-56 

 

Wang, X.; Wen, X.; Xia, Y.; Hu, M.; Zhao, F.; Ding, K.; (2012) Ammonia Oxidizing 

Bacteria Community Dynamics in a Pilot Scale Wastewater Treatment Plant. PlosOne, 

7(14) 1-7. 

 

Wang, Y,; Tng, K.; Wu, H.; Leslie, G.; Waite, T.; (2014) Removal of phosphorus from 

wastewaters using ferrous salts – A pilot scale membrane bioreactor study. Water 

Research, 57, 140-150 

 

Water Environment Federation. (2007). Operation of Municipal Wastewater Treatment 

Plants (6th ed.). McGraw-Hill Professional, AccessEngineering 

 

http://water.epa.gov/type/rsl/monitoring/vms52.cfm


 

 75 

Water Environment Federation. (2010). Design of Municipal Wastewater Treatment 

Plants: WEF Manual of Practice No. 8 ASCE Manuals and Reports on Engineering 

Practice No. 76, Fifth Edition. McGraw-Hill Education, AccessEngineering 

 

WEFNET (2007) Operation of Municipal Wastewater Treatment Plants 

 

Wintgens, T.; Melin, T.; Schafer, A.; Khan, S.; Muston, M.; Bixio, D.; Thoeye, C. 

(2004). The role of membrane processes in municipal wastewater reclamation and reuse.  

Desalination, 178, 1-11. 

 

Xing, C.H.; Tardieu, E.; Qian, Y.; Wen, X.H.; (2000) Ultrafiltration membrane bioreactor 

for urban wastewater reclamation. Journal of Membrane Science, 177, 73-82 

 

Yang, K.; Li, Z.; Zhang, H.; Qian, J.; Chen, G. (2010) Municipal wastewater phosphorus 

removal by coagulation. Environmental Technology, 31, 601-609 

 

Yuan, Y.; Liu, J.; Ma, M.; Liu, Y.’ Wang, B.; Peng, Y.; (2016) Improving municipal 

wastewater nitrogen and phosphorus removal by feeding sludge fermentation products to 

sequencing batch reactor. Bioresource Technology, 222, 326-334.  

  



 

 76 

APPENDIX A: SOLIDS RETENTION TIME CALCULATION 

The equation for Solids Retention Time (SRT) is:  

𝑺𝑹𝑻 = 𝚯𝒙 =
𝑽𝑿

(𝑸−𝑸𝒘)𝑿𝒆+𝑸𝒘𝑿𝒓
     

where SRT= solids retention time (days) 

 V= volume of tank (m3) 

 X= concentration of biomass in tank g VSS/m3 

 Q= influent flowrate (m3/day) 

 Qw= waste sludge flowrate (m3/day) 

 Xe=concentration of biomass in the effluent g VSS/m3 

 Xr= concentration of biomass in the return activated sludge g VSS/m3 

 

The average SRT for the pilot plant MBR was calculated as followed: 

Volume of tanks : 

Pre-anoxic – 0.22 m3 

Aeration – 0.405 m3 

Post-anoxic – 0.25 m3 

Membrane tank – 0.027 m3 

Total volume – 0.902 m3 

 

Typical solids concentrations in the tanks: 

Pre-anoxic – 3263 mg/L 

Aeration – 1227 mg/L 

Post- Anoxic – 1076 mg/L  

Membrane tank – 1710 mg/L 

 

Q= 0.355 m3/day 

Qw= 0.02m3/day  *wasting did not occur every day, but this is an average including 

the loss of solids due to upsets of the pilot plant 

Xe= 1mg/L 

Xr = 1710 mg/L 



 

 77 

 
  



 

 78 

APPENDIX B: PILOT PLANT DISRUPTIONS 

A list of disruptions that occurred during the operation of the pilot plant. It includes tank 

overflows, unexpected shut downs and equipment malfunctions. 

Date Notes 

June 11-12, 2016 Pre-anoxic tank overflowed 

Sump pump supplying influent wastewater from AWWTF EQ tank 

shut down over weekend 

June 13, 2016 Pipe from pre-anoxic tank to aeration tank was clogged, causing the 

pre-anoxic tank to overflow  

Aeration tank was not being mixed as the blower had been turned 

down to attempt to lower DO levels 

June 14, 2016 Membrane pump speed was set too low, resulting in the levels in the 

membrane tank and post anoxic tank to equal out and the post anoxic 

tank overflowed 

June 15, 2016 Post-anoxic tank was overflowing, so AWWTF operator shut down 

flow to the pilot plant. Tubing between the post-anoxic tank and 

membrane tank was inspected for clogs and cleaned.  

June 16, 2016 Recirculation pump for RAS was not turned on after membrane clean 

June 17, 2016 Post-anoxic tank overflowed, so AWWTF operator turned off flow 

to the pilot plant. Ammonia spiked in pilot plant effluent. Pilot plant 

was taken offline for the weekend 

June 20, 2016 Pilot plant was drained and re-seeded with AWWTF SBR activated 

sludge. Membrane and pumps were cleaned.  

June 21, 2016 Membrane tank overflowing due to air scour and flow in to tank 

June 22, 2016 Membrane tank overflowing from top. Hole was drilled in top of 

membrane tank to allow air from air scour to be released 

June 24, 2016 Post-anoxic tank has layer of foam on the top, issues with mixing in 

the tank 



 

 79 

June 27, 2016 Recirculation pump tubing was punctured over the weekend, 

resulting in loss of WW (pre-anoxic tank was ½ full). Influent WW 

pump was clogged, reducing flow into the plant.  

Thick foam on post-anoxic tank  

Pilot plant was shut down over night by AWWTF operator to prevent 

overflowing of tanks 

June 28, 2016 Recirculation pump tubing was punctured; pump head appears to be 

destroying tubing quickly. Replaced tubing with different tubing 

June 29, 2016 New tubing for recirculation pump was restricting flow so it was 

replaced with the previous type of tubing 

Membrane tank was slightly overflowing 

June 30, 2016 Pilot plant was turned off by AWWTF to prevent overflowing. It 

remained off for the long weekend to prevent overflows 

July 5, 2016 The pilot plant tanks were drained as the WW had turned septic. Re-

seeded with AWWTF SBR activated sludge 

July 7, 2016 Recirculation pump making squeaking noise, tubing needed to be 

replaced 

July 8, 2016 Alum pump lost prime so it was not added to post-anoxic tank 

Recirculation pump tubing needed to be replaced 

July 11, 2016 Membrane tank and permeate tank were empty upon arrival. Clog in 

tubing between the aeration tank and post-anoxic tank 

When membrane was being cleaned, one valve was open slightly and 

may have let the sodium hypochlorite solution enter the pilot plant 

Recirculation pump tubing needed to be replaced 

July 12, 2016 Transmembrane pressure (TMP) was showing 0-5kPa and no WW in 

the permeate tank. Waste valve for permeate tank was open, resulting 

in the empty tank 

July 14, 2016 Alum tank was still full, pump shut down over night so Alum was 

not added. Turned the pump alum pump on 

July 18, 2016 Some MLSS was lost from membrane tank and pre-anoxic tank 

when adjusting tubing 



 

 80 

MicroC (carbon source for denitrification in post-anoxic tank) was 

added  

Influent WW pump was shut off due to power outage, preventing 

flow into the plant 

July 19, 2016 Sump pump in the AWWTF EQ tank was not working and had to be 

cleaned, resulting in low levels in the tanks 

July 20, 2016 Post-anoxic tank overflowed, due to the influent pump for the pilot 

plant being left on max after previous day’s attempt to refill the tanks 

Had to drain the post-anoxic and membrane tanks a little bit to 

prevent overflowing  

Bubbles appeared in the aeration tank after the membrane clean 

High TMP (> 50 kPa) so swapped out the membrane with an older 

one and soaked it over night to clean it 

July 22, 2016 Membrane tank was foamy so it was rinsed out 

Pumps in pre and post- anoxic tanks for mixing were cleaned  

MicroC was removed from the pilot plant trials (as it increased the 

effluent COD to 1700 mg/L) 

July 25, 2016 Influent WW pump was clogged over the weekend so no flow into 

the pilot plant 

Membrane was severely caked with sludge (wood like), had to be 

removed and cleaned 

July 27, 2016 Membrane tank overflowed (loss of MLSS) 

Sump pump in the AWWTF EQ tank was clogged, so no flow to the 

pilot plant  

Post-anoxic tank looks dark in color. The consistency of the sludge 

in the membrane tank is runny 

July 28, 2016 Membrane tank overflowing with thick sludge and post-anoxic levels 

were high, tubing between post anoxic tank and membrane tank may 

be clogged 



 

 81 

August 2, 2016 Sump pump in EQ tank was tripped on the weekend (shut off) so no 

flow into the pilot plant. 

Line from aeration tank was clogged 

August 8, 2016 Foam formed on the surface of the pre-anoxic tank 

Influent WW pump was clogged and was cleaned  

Post-anoxic tank had dark, slimy sludge on the sides of the tank, so 

the post-anoxic tank was drained to prevent it from going septic. 

This resulted in a loss of MLSS 

August 9, 2016 No permeate in the permeate tank, membrane tank was empty 

Sump pump in the EQ tank shut off 

August 10, 2016 Membrane pump was not priming 

Membrane waste valve was open and led to loss of MLSS in 

membrane tank as it was empty 

August 11, 2016 Post-anoxic tank was overflowing and membrane tank was leaking 

(recirculation line was bumped at base of membrane tank) 

Fuse tripped for air blower so no air going to the aeration tank 

August 12, 2016 Line from aeration tank was clogged so it was overflowing 

Activated sludge in aeration tank looks weak (lack of MLSS) 

August 15, 2016 Membrane tank was low 

Aeration tank and post-anoxic tank look weak (lack of MLSS) 

August 18, 2016 Membrane doesn’t appear to be pulling the permeate through 

August 23, 2016 Tanks appear to have no solids (appear clear when sampling) So the 

tanks were drained and re-seeded. There was a build up of solids on 

the sides of the tanks. 

The hydraulic jack that supports the pre-anoxic tank was moved, 

effecting the flow through the tanks.  

August 24, 2016 Line from aeration to post-anoxic tank was clogged, causing the 

aeration tank to fill up 

Influent WW pump was clogged so it had to be cleaned  

August 25, 2016 Sump pump in EQ was disconnected so there was no flow to the 

pilot plant 



 

 82 

August 29, 2016 Loss of MLSS over the weekend 

Influent WW pump clogged and needed to be cleaned 

August 30, 2016 Loss of MLSS from post-anoxic and membrane tank 

Membrane was caked with sludge and had to be cleaned 

Added some solids from the SBR plant (did not drain the tanks) 

August 31, 2016 Recirculation pump line was clogged 

Sept. 1, 2016 Influent WW pump was clogged 

Membrane tank was low 

 

 

 

 

 


